EROATON LAG.

SPORTON International Inc.

No. 52, Hwa Ya 1st Rd., Kwei-Shan Hsiang, TaoYuan Hsien, Taiwan, R.O.C.
Ph: 886-3-327-3456 / FAX: 886-3-327-0973 / www.sporfon.com.tw

FCC RADIO TEST REPORT

Applicant’s company

Billionton Systems Inc.

Applicant Address

No. 21, Sui-Lih Rd., Hsin-Chu, Taiwan

FCCID NLFGMEWLGRL-2
Manufacturer’s company Billionton Systems Inc.
Manufacturer Address No. 21, Sui-Lih Rd., Hsin-Chu, Taiwan

Product Name

Mini Card bg WLAN Module

Brand Name Billionton
Model Name GMEWLGRL-2
Test Rule 47 CFR FCC Part 15 Subpart C § 15.247

Test Freq. Range

2400 ~ 2483.5MHz

Received Date

Jan. 04, 2007

Final Test Date

Jan. 17, 2007

Submission Type

Original Equipment

Statement

Test result included is only for the 802.11b/g part of the product.

The test result in this report refers exclusively to the presented test model / sample.

Without written approval of SPORTON International Inc., the test report shall not be reproduced except in full.

The measurements and test results shown in this test report were made in accordance with the procedures
and found in compliance with the limit given in ANSI C63.4-2003 and 47 CFR FCC Part 15 Subpart C.
The test equipment used to perform the test is calibrated and traceable to NML/ROC.

NV@Z&@@

Lab Code: 200079-0

Report Format Version: RF-15.247-

2006-6-16-e




e ’ Report No.: FR710401

EFOATON LASE.

Table of Contents

1. CERTIFICATE OF COMPLIANCE .......... ittt e e e s e e e s s e s s ra s e e e e s e e e s s e ee e s s e s e nnsassaeennsaeesnnssnssernnn 1
2. SUMMARY OF THE TEST RESULT ... coottiiiiiiiiiiii st errrne s s s s s ran s s s e s s e e e e e s s e e an s e e s snnaa s e e e maan s eenennnsssnnnnnsnnns 2
3. GENERAL INFORMATION .......cciiiiiiiiiiiieiiiii e ee e e iiet s s s s s e e e e e et e e e s e e e s e e e e e e ee e e s s s e s eeeeeaeeeeaaas s eeeseeeeee s seesnenenns 3
3.1. [ (T [V Ton l B T=Y (o OO UTTRP TP 3
Y ¥ o =TT o] (1= PP PR P PP PP 3
R B (o] o1 (= (o gl =T I ) (= o] o T TP PP PR 3
[ 2 T (o] o1 [ (o) f @ |4 (=T g o (=T [ =T g Lo [T PO PP PPPPPPPPTI 3
R T (o] o1 (= (o) =T 1Y (oo [T TP P TSP PPPPTP PSPPI 4
I T (oo o (o g (=t (1 g e et ot | (o] o - PURR 4
I (o] o1 (= (o g TU T oY o Yo 4 11aTe U o) OO P PRSPPI 4
3.8.  Table for Parameters of Test SOfftWAIe SEHING .........vviiiiiiiii e e e e e re s 5
I (=1 @] ] [ [U] o (o] oL T T TP T PO PP PP PP PPPPP 5
A, TEST RESULT .....iiiiiiiii it e e rrr e e s e e e e e s e s e s e s e e e s e e e e s e e e e s s s ee e e s aa e e e e nsas e e e e m s s e e e ena s eeeen s saessnnnssesennnsnnsnnnen 8
4.1.  AC Power Line Conducted EmISSIONS IMEASUIEMENT............uiii ittt e e e e e e st e e e e s s be b e e e e e e snsbe e e e e e sannreeeeeesannnneeaas 8
4.2. Maximum Peak Output POWET IMEASUIEMIENT .........cciiiiiiiiiiiti e e et e e et e e e e e e e e e e e e e eaaa e et e e e e ateteaeaeaeaeeaeeeaeenesesnsnsnnnnnannes 12
4.3. Power Spectral DENSity MEASUIEIMENT ..........ooiiiiiiii et et e et e e e e e e et e e e e et e e et et et et e eeeeaeaeaeeeeeeeeesenenesesens s naaaes 14
4.4, 6dB Spectrum BandAWidth IMEASUIEMENT .........oooiiiiiiii e e e e e et e e e e e et eae et e e e eeaaab et eeeeeeeabat e e seeeseastanaaaeaaaes 19
4.5. Radiated EMISSIONS IMEASUIEIMENT .........coiiiiiiiii i bbbttt e et et e e e e et et ettt e et et e et e e aeaeteaeaeaeaeaeaneaaeaeaenenenssssnsnnnnnnns 24
4.6. Band Edge EMISSIONS MEASUIEMENT ..........iiiiiiiiii it e e s s e e e s s s e s e e e s sabres 84
B N 01 (= oV g Yol =T o (U] (=Y 0 1T o (TR RRT PP 95
5. LIST OF MEASURING EQUIPMENITS ........coocuiiiimiiiiiiiiciiiie s e trrie s s errsna s s s s s snsa s s s e e s s eren e s s neeann s assannssssssnnnnssernnnnnnnen 96
6. TEST LOCATION. ...ttt ittt err e s s e s e e s e s e e s e e e e e s e e aaa e e es e e nsa s e e ee s eeea e saeeeanssessnnnnsasennnssnsennnnsnnne 97
7. NVLAP CERTIFICATE OF ACCREDITATION ........oiiiiiiiiiiiiiie s crme s srrre s s s s srnn s s s s e e e e s s e e e e s e s s s ennan s e s e e nnnseaennnnn 98
APPENDIX A. PHOTOGRAPHS OF EUT........ciiiciiiiiiiiiiin s iiri s s srn s s s s s s e rr s s s s s senaa s s s s s e s s snen s sssennnnssnnnnsnns Al ~ A7
APPENDIX B. TEST PHOTOS ...... oottt s errr e s s s e enn s s s s sa s s s ee s s e e e e e e s s e ana s aae e s naansseenasasssrnnsnssnnnnnnnnnns B1 ~ B7
APPENDIX C. MAXIMUM PERMISSIBLE EXPOSURE...........ccccoiiiiiiiiiiiieciiieeerrrre s s srnn s s s snnas s s s smsan s s rremssssnnennnsas C1 ~C3
Report Format Version: RF-15.247-2006-2-17-d Page No. siofii

FCC ID: NLFGMEWLGRL-2 Issued Date : Jan. 18, 2007



EFOATON LASE.

Report No.: FR710401

History of This Test Report

Original Issue Date: Jan. 18, 2007

Report No.: FR710401

Il No additional attachment.

[ ] Additional attachment were issued as following record:

Attachment No.

Issue Date

Description
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1. CERTIFICATE OF COMPLIANCE

Report No.: FR710401

Product Name :  Mini Card bg WLAN Module
Brand Name :  Billonfon
Model Name : GMEWLGRL-2
Applicant :  Billonton Systems Inc.
Test Rule Part(s) : 47 CFRFCC Port 15 Subpart C § 15,247

Spodon Intemational as requested by the applicant to evaluate the EMC performance of the product
sample received on Jan. 04, 2007 would like to declare that the tested sample has been evaluated and
found to be in compliance with the tested rule parts. The data recorded as well as the lest configuration
specified is true and accurate for showing the sample's EMC nature.

Roger Sheng /| Manager
SPORTON INTERMNATIONAL |
Reviewed Dala: Jan. 25, 2007

Report Format Version, RF-15,.247.2006-6- 182 PageMo, 11098
FCC ID; NLFGMEWLGRL-2 lssued Date Jan, 18, 2007
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2. SUMMARY OF THE TEST RESULT

Applied Standard: 47 CFR FCC Part 15 Subpart C

Part Rule Section Description of Test Result Under Limit
4.1 15.207 AC Power Line Conducted Emissions Complies 13.47 dB
4.2 15.247(b)(3) Maximum Peak Conducted Output Power Complies 11.79 dB
4.3 15.247(e) Power Spectral Density Complies 16.81 dB
4.4 15.247(0)(2) 6dB Spectrum Bandwidth Complies -
4.5 15.247(d) Radiated Emissions Complies 3.55 dB
4.6 15.247(d) Band Edge Emissions Complies 7.08 dB
4.7 15.203 Antenna Requirements Complies -
Test ltems Uncertainty Remark
AC Power Line Conducted Emissions 12.3dB Confidence levels of 95%
Maximum Peak Conducted Output Power 10.8dB Confidence levels of 95%
Power Spectral Density 10.5dB Confidence levels of 95%
6dB Spectrum Bandwidth +8.5x10% Confidence levels of 95%
Radiated Emissions (?kHz~30MHz) 10.8dB Confidence levels of 95%
Radiated Emissions (30MHz~1000MHz) 11.9dB Confidence levels of 95%
Radiated / Band Edge Emissions (1GHz~18GHz) 11.9dB Confidence levels of 95%
Radiated Emissions (18GHz~40GH?z) 11.9dB Confidence levels of 95%
Temperature 10.7°C Confidence levels of 95%
Humidity 13.2% Confidence levels of 95%
DC / AC Power Source 11.4% Confidence levels of 95%

Report Format Version: RF-15.247-2006-6-16-e
FCC ID: NLFGMEWLGRL-2
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Issued Date : Jan. 18, 2007
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3. GENERAL INFORMATION

3.1.

Product Details

EUT is a Mini Card bg WLAN Module with IEEE 802.11b/g radio functions. Only the radio detail of WLAN is

shown in the table below. For more detailed features description, please refer to the manufacturer’s

specifications or user's manual.

Items

Description

Power Type

5V DC from host

Modulation

DSSS for IEEE 802.11b ; OFDM for IEEE 802.119g

Data Modulation

DSSS (BPSK / QPSK / CCK) ; OFDM (BPSK / QPSK / 16QAM / 64QAM)

Data Rate (Mbps)

DSSS (1/ 2/ 5.5/11) ; OFDM (6/9/12/18/24/36/48/54)

Frequency Range

2400 ~ 2483.5MHz

Channel Number

11

Channel Band Width (99%)

11b: 15.08 MHz ; 11g: 16.48 MHz

Conducted Output Power

11b: 18.21 dBm; 11g: 13.27 dBm

3.2. Accessories

N/A
3.3. Table for Filed Antenna
Ant. Brand Model Name Antenna Type Connector Gain (dBi)
1 FOXCONN L51 PIFA Antenna UFL -1.40
2 FAVORTRON L41 PIFA Antenna UFL -0.19
3 FOXCONN L41 PIFA Antenna UFL 0.00
4 FAVORTRON L51 PIFA Antenna UFL 0.52
3.4. Table for Carrier Frequencies
Frequency Band Channel No. Frequency Channel No. Frequency
1 2412 MHz 7 2442 MHz
2 2417 MHz 8 2447 MHz
3 2422 MHz 9 2452 MHz
2400~2483.5MHz
4 2427 MHz 10 2457 MHz
5 2432 MHz 11 2462 MHz
6 2437 MHz
Report Format Version: RF-15.247-2006-6-16-e Page No. 1 30f98
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3.5. Table for Test Modes

Preliminary tests were performed in different data rate to find the worst radiated emission. The data rate
shown in the table below is the worst-case rate with respect to the specific test item. Investigation has been
done on all the possible configurations for searching the worst cases. The following table is a list of the test
modes shown in this test report.

Test ltems Mode Data Rate | Channel | Antenna
AC Power Line Conducted Emissions TX Mode 11 Mbps 6 -
Maximum Peak Conducted Output Power 11b/CCK 11 Mbps 1/6/11 NA
Power Spectral Density
60B Spectrum Bandwidih 11g/BPSK 6 Mbps 1/6/11 NA
Radiated Emissions 9kHz~1GHz 11g/BPSK 6 Mbps 6 1/2/3/4
Radiated Emissions 1GHz~10™ Harmonic 11b/CCK 11 Mbps 1/6/11 1/2/3/4
11g/BPSK 6 Mbps 1/6/11 1/2/3/4
Band Edge Emissions 11b/CCK 11 Mbps 1/11 1/2/3/4
11g/BPSK 6 Mbps 1/11 1/2/3/4
3.6. Table for Testing Locations
Test Site No. Site Category Location FCC Reg. No. IC File No. VCCI Reg. No
03CHO3-HY SAC Hwa Ya 101377 IC 4088 -
CO04-HY Conduction Hwa Ya 101377 IC 4088 -
THO1-HY OVEN Room Hwa Ya - - -
Open Area Test Site (OATS); Semi Anechoic Chamber (SAC); Fully Anechoic Chamber (FAC).
Please refer section 6 for Test Site Address.
3.7. Table for Supporting Units
Support Unit Brand Model FCCID
Notebook DELL D400 DoC
Modem ACEEX DM1414 IFAXDM1414
Mouse (USB) Microsoft 1004 DoC
Test Fixture - - -
Report Format Version: RF-15.247-2006-6-16-e Page No. - 4 of 98
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3.8. Table for Parameters of Test Software Setting

During testing, Channel & Power Controlling Software provided by the customer was used to control the

operating channel as well as the output power level. The RF output power selection is for the setting of RF

output power expected by the customer and is going to be fixed on the firmware of the final end product.

Power Parameters of IEEE 802.11b/g

Test Software Version QAU2571W
Frequency 2412 MHz 2437 MHz 2462 MHz
IEEE 802.11b 10 10 E
IEEE 802.11¢g C C A
3.9. Test Configurations
3.9.1. Radiation Emissions Test Configuration
AC Main
5 1
, — |
ANT ( ANT ) g§§5§§§ z
N ~ _8‘-
[}
4 Notebook _ Modem
- Eur | USB
2
s\
Test Fixture
3
1. RS-232, 1.15m, Shielding
2. DC power line, 1.5m, Non-shielding
3. USB cable, 1.8m, Double-shielding
4. Antenna cable, 0.5m, Non-shielding
5. Antenna cable, 0.7m, Non-shielding
Mouse
-
Report Format Version: RF-15.247-2006-6-16-e Page No. 1 50f 98
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AC Main

lajdopy

3
P
SRR
ANT ANT ® TS
Notebook
EUT ) USB
2
/ h
Test Fixture
1. DC power line, 1.5m, Non-shielding
2. Antenna cable, 0.5m, Non-shielding
3. Antenna cable, 0.7m, Non-shielding
(&
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3.9.2. AC Power Line Conduction Emissions Test Configuration

5
AC Main
4
Test Fixture
S
( )
8§§§§§§ ANT(ANT]E
N o _8.-
Modem e
Notebook
usB
2
J/
3
1. RS-232, 1.15m, Shielding
2. DC power line, 1.5m, Non-shielding
3. USB cable, 1.8m, Double-shielding
4. Antenna cable, 0.5m, Non-shielding
5. Antenna cable, 0.7m, Non-shielding
Mouse
- J
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4. TEST RESULT
4.1. AC Power Line Conducted Emissions Measurement

4.1.1. Limit

For this product, which is designed to be connected to the AC power line, the radio frequency voltage
that is conducted back onto the AC power line on any frequency or frequencies within the band 150

kHz to 30 MHz shall not exceed below limits table.

Frequency (MHz) QP Limit (dBuV) AV Limit (dBuV)
0.15~0.5 66~56 56~46
0.5~5 56 46
5~30 60 50

4.1.2. Measuring Instruments and Setting

Please refer to section 5 of equipments list in this report. The following table is the setting of the receiver.

Receiver Parameters Setting
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 KHz

4.1.3. Test Procedures

1. Configure the EUT according to ANSI C63.4. The EUT or host of EUT has to be placed 0.4 meter far
from the conducting wall of the shielding room and at least 80 centimeters from any other
grounded conducting surface.

2. Connect EUT or host of EUT to the power mains through a line impedance stabilization network (LISN).

3. All the support units are connected to the other LISNs. The LISN should provide 50uH/500hms
coupling impedance.

The frequency range from 150 KHz to 30 MHz was searched.
Set the test-receiver system to Peak Detect Function and Specified Bandwidth with Maximum Hold
Mode.

6. The measurement has to be done between each power line and ground at the power terminal.

Report Format Version: RF-15.247-2006-6-16-e Page No. - 8 0f 98
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4.1.4. Test Setup Layout

10
¢m
— Hon-conductive Table
1 1 1.5x%x1 m
1 1 y
. g ot J
5 MO ""
1,1 i L LESL L
| :r r
A * .y
6 | g ]
o
1 o’
L »
e LA 1] ' 71k
[ I f il [

/ -/\ B0ecm

1 1 31
~— 13 g
1 3 4em
/’ } ‘L Conducting Ground Plane
\ Extends At Least 0.5m
LISN LISH N Beyond EUT System Footprint
—
— 3.2
—

Bonded To Ground Plane

LEGEND:

(1) Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back and
forth in the center forming a bundle 30 to 40 cm long.

(2) I/O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall length shall
not exceed 1 m.

(3) EUT connected to one LISN. Unused LISN measuring port connectors shall be terminated in 50 (). LISN
can be placed on top of, orimmediately beneath, reference ground plane.

(3.1) All other equipment powered from additional LISN(s).

(3.2) Multiple outlet strip can be used for multiple power cords of non-EUT equipment.

(3.3) LISN at least 80 cm from nearest part of EUT chassis.

(4) Cables of hand-operated devices, such as keyboards, mice, etc., shall be placed as for normal use.
(5) Non-EUT components of EUT system being tested.

(6) Rear of EUT, including peripherals, shall all be aligned and flush with rear of tabletop.

(7) Rear of tabletop shall be 40 cm removed from a vertical conducting plane that is bonded to the

ground plane.

Report Format Version: RF-15.247-2006-6-16-e Page No. 1 9 of 98
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4.1.5. Test Deviation

There is no deviation with the original standard.

4.1.6. EUT Operation during Test

The EUT was placed on the test table and programmed in normal function.

4.1.7. Results of AC Power Line Conducted Emissions Measurement

Temperature 28C Humidity 40%
Test Engineer Ted Chiu Phase Line
Configuration TX Mode
. Level {(dBuv} Date: 2007-01-05
\ CISPRICHSWCCI-B AV
|'
40 I
i ] 1
i 1
I
|
. 0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Owver Limit Read LISN Cable
Freq Lewel Limit Line Lewvel Factor Logs Remark
MH= dBulf de dBulf dBulr dB de
1 0.1#71000 50.6% -13.47 &4.16 50.35 o_10 o.24 QP
2 0_1871000 39 14 -15._02 54_16 38_80 0_10 0. 24 Arerage
3 0D.2471220 39.58% -22.27 s1. 85 39_2%8 o_10 o_z20 QP
4 0.2471220 33.72 -18.13 H1. 8% 33.42 o_10 0.20 Average
5 0.3132710 39.10 -20.78 HO9_ &8 38_90 o_10 o_10 QP
& D0.3132710 30.84 -19. 04 49 88 30_64 o_10 0.10 Average
7 1.748 36.8% -19.11 H6. 00 36_52 o_10 o_z20 QP
8 1.748 30.26 -15.74 46.00 29_9& o_10 0.20 Average
2 4. 049 34 2% -21.71 H6.00 33_89 o_10 o.30 QP
i0 4. 04% 22 .64 -23.36 46.00 22_24 o_10 0.30 Average
i1 11 100 34.58% -25.42 &0.00 33_85 0._30 043 QP
12 11100 2%.30 -20.70 HO.00 2Z28_%57 0._30 0.43 Average
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Temperature 28°C Humidity 40%
Test Engineer Ted Chiu Phase Neutral
Configuration X Mode
- Level (dBur) Date: 2007-01-05
\ CISPRICHS/VCCI-B
\ CISPRICHSWCCI-B AY
i
40 ; 1
||
i)
L 0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Over Limit Read LISN Cable
Freq Lewel Limit Line Lewvel Factor Loss BRemark
MH= dBu¥ dB dBul¥ dBulf dB dB
1 0.1878600 50_.21 -13.92 §4.13 49.87 0.10 0.24 QP
2 0.1878600 39.04 -15.09 54 13 38.70 0.10 0.24 Average
2 0.2470810 41.51 -20.34 §1.85 41.21  0.10 0_20 QP
4 0.2470810 34_00 -17_85 51.85 332.70 0.10 0_.20 Average
5 0.3099790 38 51 -21.46 59.97 38.31 0.10 0.10 QP
& 0.3099790 31.85 -18.12 49.97 31.65 0.10 0.10 Average
7 1.374 24.72 -21.28% 56.00 24.42 0.10 0_.20 QP
& 1,374 27.42 -1 5% 46.00 27.12 0.10 0_.20 Average
a 1.561 3544 -20_56 56.00 25.14 0.10 0_.20 QP
10 1.561 28.35 -17.65 46.00 28.05 0.10 0.20 Average
i1 2.310 36.51 -19.49 56.00 26.04 0.17 0_30 QP
1z 2.310 24.2% -21.72 46.00 23.81 0.17 0.30 Average
Note:

Level = Read Level + LISN Factor + Cable Loss.
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4.2, Maximum Peak Output Power Measurement

4.2.1. Limit

For systems using digital modulation in the 2400-2483.5MHz, the limit for peak output power is 30dBm.

The limited has to be reduced by the amount in dB that the gain of the antenna exceed 6dBi. In case of

point-to-point operation, the limit has to be reduced by 1dB for every 3dB that the directional gain of the

antenna exceeds 6dBi.

4.2.2. Measuring Instruments and Setting

Please refer to section 5 of equipments list in this report. The following table is the setting of the power

meter.
Power Meter Parameter Setting
Filter No. Auto
Measurement time 0.135s ~ 265

Used Peak Sensor

NRV-Z32 (model 04)

4.2.3. Test Procedures

1. The transmitter output (antenna port) was connected to the power meter.

2. Turn on the EUT and power meter and then record the peak power value.

3. Repeat above procedures on all channels needed to be tested.

4.2.4. Test Setup Layout

4.2.5. Test Deviation

Power Meter EUT

There is no deviation with the original standard.

4.2.6. EUT Operation during Test

The EUT was programmed to be in continuously transmitting mode.

Report Format Version: RF-15.247-2006-6-16-e
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4.2.7. Test Result of Maximum Peak Output Power

Temperature 26.8C Humidity 54%

Test Engineer Sam Lee Configurations 802.11b/g

Configuration IEEE 802.11b

Conducted Power Max. Limit
Channel Frequency (dBm) (dBm) Result
1 2412 MHz 17.62 30.00 Complies
6 2437 MHz 18.21 30.00 Complies
11 2462 MHz 17.70 30.00 Complies
Configuration IEEE 802.11g
Channel Frequency CondL;gLenc]j] FeniE M?gérl;':]mt Result
1 2412 MHz 12.67 30.00 Complies
6 2437 MHz 13.27 30.00 Complies
11 2462 MHz 12.83 30.00 Complies
Report Format Version: RF-15.247-2006-6-16-e Page No. 113 0f 98
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4.3. Power Spectral Density Measurement

4.3.1. Limit

For digitally modulated systems, the power spectral density conducted from the intentional radiator to

the antenna shall not be greater than 8 dBm in any 3 kHz band during any time interval of continuous

fransmission.

4.3.2. Measuring Instruments and Setting

Please refer to section 5 of equipments list in this report. The following table is the setting of the spectrum

analyzer.

Specirum Parameter Setting
Attenuation Auto
Span Frequency 1.5MHz
RB 3 kHz

VB 30 kHz
Detector Peak
Trace Max Hold
Sweep Time 500s

4.3.3. Test Procedures

1.

2
3.
4

4.3.4. Test Setup Layout

4.3.5. Test Deviation

The transmitter output (antenna port) was connected to the spectrum analyser.
Set RBW of spectrum analyzer to 3kHz and VBW to 30kHz. Set Detector to Peak, Trace to Max Hold.
Mark the frequency with maximum peak power as the center of the display of the spectrum.

Set the span to 1.5MHz and the sweep time to 500s and record the maximum peak value.

Spectrum Analyzer EUT

There is no deviation with the original standard.

Report Format Version: RF-15.247-2006-6-16-e Page No. : 14 of 98
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4.3.6. EUT Operation during Test
The EUT was programmed to be in continuously transmitting mode.
4.3.7. Test Result of Power Spectral Density
Temperature 26.8C Humidity 54%
Test Engineer Sam Lee Configurations 802.11b/g
Configuration IEEE 802.11b
Power Density Max. Limit
Channel Frequency (clBrm) (dBrm) Result
1 2412 MHz -9.22 8.00 Complies
6 2437 MHz -8.81 8.00 Complies
11 2462 MHz -9.43 8.00 Complies
Configuration IEEE 802.11g
Power Density Max. Limit
Channel Frequency (dBm) (dBm) Result
1 2412 MHz -19.79 8.00 Complies
6 2437 MHz -19.14 8.00 Complies
11 2462 MHz -19.49 8.00 Complies
Report Format Version: RF-15.247-2006-6-16-e Page No. - 15 of 98
FCC ID: NLFGMEWLGRL-2 Issued Date : Jan. 18, 2007




EFOATON LASE.

Report No.: FR710401

Power Density Plot on Configuration IEEE 802.11b / 2412 MHz

@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -9.22 dBm

Ref 20 dBm *Att 30 dB *SWT 500 s 2.413417000 GHz

20

10
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|-—-40

--50

--60

70

-80

Center 2.41342 GHz 150 kHz/ Span 1.5 MHz

Date: 4.JAN.2007 08:46:45

Power Density Plot on Configuration IEEE 802.11b / 2437 MHz

@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -8.81 dBm

Ref 20 dBm *Att 30 dB *SWT 500 s 2.438419000 GHz
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—40
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Date: 4.JAN.2007 08:47:28
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Power Density Plot on Configuration IEEE 802.11b / 2462 MHz

@ *RBW 3 kHz Marker 1 [T]
*VBW 30 kHz

Ref 20 dBm *Att 30 dB *SWT 500 s 2.463422000 GH

20

10
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|-—-40

--50

--60

70
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Center 2.463422 GHz 150 kHz/ Span 1.5 MHz

Date: 4.JAN.2007 08:54:27

Power Density Plot on Configuration IEEE 802.11g / 2412 MHz

@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -19.

Ref 20 dBm *Att 30 dB *SWT 500 s 2.411050000 GH
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|--20

|--30
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--50

|--60
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Center 2.41105 GHz 150 kHz/ Span 1.5 MHz

Date: 4.JAN.2007 09:07:04
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Power Density Plot on Configuration IEEE 802.11g / 2437 MHz

@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -19.14 dBm

Ref 20 dBm *Att 30 dB *SWT 500 s 2.434806000 GHz
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Date: 4.JAN.2007 09:09:00

Power Density Plot on Configuration IEEE 802.11g / 2462 MHz

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -19.49 dBm

Ref 20 dBm *Att 30 dB *SWT 500 s 2.464157000 GH

20
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--50

|--60
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Center 2.46416 GHz 150 kHz/ Span 1.5 MHz

Date: 4.JAN.2007 09:13:36
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4.4. 6dB Spectrum Bandwidth Measurement

4.4.1. Limit
For digital modulation systems, the minimum 6dB bandwidth shall be at least 500 kHz.
4.4.2. Measuring Instruments and Setting
Please refer to section 5 of equipments list in this report. The following table is the setting of the spectrum
analyzer.
Spectrum Parameters Setting
Attenuation Auto
Span Frequency > 6dB Bandwidth
RB 100 kHz
VB 100 kHz
Detector Peak
Trace Max Hold
Sweep Time Auto
4.4.3. Test Procedures
1. The transmitter output (antenna port) was connected to the spectrum analyser in peak hold mode.
2. The resolution bandwidth of 100 kHz and the video bandwidth of 100 kHz were used.
3. Measured the spectrum width with power higher than 6dB below carrier.
4.4.4. Test Setup Layout
0O ] ]
Spectrum Analyzer EUT
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4.4.5. Test Deviation
There is no deviation with the original standard.
4.4.6. EUT Operation during Test
The EUT was programmed to be in continuously transmitting mode.
4.4.7. Test Result of 6dB Spectrum Bandwidth
Temperature 26.8C Humidity 54%
Test Engineer Sam Lee Configurations 802.11b/g
Configuration IEEE 802.11b
. 99% Occupied .
Channel Frequency CREESNC Rl Bandwidth bty L Test Result
(MH2) (kHz)
(MHz)
1 2412 MHz 12.24 15.08 500 Complies
6 2437 MHz 12.24 15.08 500 Complies
11 2462 MHz 12.24 15.08 500 Complies
Configuration IEEE 802.11g
. 99% Occupied S
Channel Frequency cely Eelielileln Bandwidth Min. Limit Test Result
(MH2) (kHz)
(MHz)
1 2412 MHz 16.56 16.48 500 Complies
6 2437 MHz 16.56 16.44 500 Complies
11 2462 MHz 16.56 16.44 500 Complies
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6 dB Bandwidth Plot on Configuration IEEE 802.11b / 2412 MHz

Date:
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6 dB Bandwidth Plot on Configuration IEEE 802.11b / 2437 MHz
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6 dB Bandwidth Plot on Configuration IEEE 802.11b / 2462 MHz

@ *RBW 100 kHz
*VBW 100 kHz

-0.70 dB

Ref 20 dBm *Att 30 dB *SWT 500 ms 12.240000000 MHz
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Date: 4.JAN.2007 08:49:47
6 dB Bandwidth Plot on Configuration IEEE 802.11g/ 2412 MHz
@ *RBW 100 kHz Delta 1
*VBW 100 kHz
Ref 20 dBm *Att 30 dB *SWT 500 ms 16.5600
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Date: 4.JAN.2007 09:05:45

Span 20 MHz
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6 dB Bandwidth Plot on Configuration IEEE 802.11g / 2437 MHz

@ *RBW 100 kHz Delta 1 [T1 ]
*VBW 100 kHz 0.09 dB

Ref 20 dBm *Att 30 dB *SWT 500 ms 16.560000000 MHz
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Date: 4.JAN.2007 09:10:10

6 dB Bandwidth Plot on Configuration IEEE 802.11g / 2462 MHz

@ *RBW 100 kHz Delta 1 [T1
*VBW 100 kHz

Ref 20 dBm *Att 30 dB *SWT 500 ms 16.56000
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Date: 4.JAN.2007 09:11:28
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4.5. Radiated Emissions Measurement

4.5.1. Limit

20dBc in any 100 kHz bandwidth outside the operating frequency band. In case the emission fall within
the restricted band specified on 15.205(a), then the 15.209(q) limit in the table below has to be

followed.
Frequencies Field Strength Measurement Distance
(MHz) (micorvolis/meter) (meters)

0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30

30~88 100 3

88~216 150 3

216~960 200 3

Above 960 500 3

4.5.2. Measuring Instruments and Setting

Please refer to section 5 of equipments list in this report. The following table is the setting of spectrum

analyzer and receiver.

Spectrum Parameter Setting

Attenuation Auto

Start Frequency 1000 MHz

Stop Frequency 10th carrier harmonic

RB / VB (Emission in restricted band) 1MHz / 1MHz for Peak, 1 MHz / 10Hz for Average
RB / VB (Emission in non-restricted band) | 100KHz / 100KHz for peak

Receiver Parameter Sefting
Attenuation Auto
Start ~ Stop Frequency 9kHz~150kHz / RB 200Hz for QP
Start ~ Stop Frequency 150kHz~30MHz / RB 9kHz for QP
Start ~ Stop Frequency 30MHz~1000MHz / RB 120kHz for QP
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4.5.3. Test Procedures

1. Configure the EUT according to ANSI C63.4. The EUT was placed on the top of the turntable 0.8
meter above ground. The phase center of the receiving antenna mounted on the top of a
height-variable antenna tower was placed 3 meters far away from the turntable.

2. Power on the EUT and all the supporting units. The turntable was rotated by 360 degrees to
determine the position of the highest radiation.

3. The height of the broadband receiving antenna was varied between one meter and four meters
above ground to find the maximum emissions field strength of both horizontal and vertical
polarization.

4. For each suspected emissions, the antenna tower was scan (from 1 M to 4 M) and then the turntable
was rotated (from 0 degree to 360 degrees) to find the maximum reading.

5. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function with specified bandwidth
under Maximum Hold Mode.

6. For emissions above 1GHz, use 1MHz VBW and RBW for peak reading. Then TMHz RBW and 10Hz VBW
for average reading in spectrum analyzer.

7. When the radiated emissions limits are expressed in terms of the average value of the emissions,
and pulsed operation is employed, the measurement field strength shall be determined by
averaging over one complete pulse train, including blanking intervals, as long as the pulse train
does not exceed 0.1 seconds. As an alternative (provided the transmitter operates for longer than
0.1 seconds) or in cases where the pulse train exceeds 0.1 seconds, the measured field strength
shall be determined from the average absolute voltage during a 0.1 second interval during which
the field strength is at its maximum value.

8. If the emissions level of the EUT in peak mode was 3 dB lower than the average limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions which do
not have 3 dB margin will be repeated one by one using the quasi-peak method for below 1GHz.

9. For testing above 1GHz, the emissions level of the EUT in peak mode was lower than average limit
(that means the emissions level in peak mode also complies with the limit in average mode), then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

10. In case the emission is lower than 30MHz, loop antenna has to be used for measurement and the

recorded data should be QP measured by receiver. High — Low scan is not required in this case.
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4.5.4. Test Setup Layout

For radiated emissions below 30MHz

RX Antenna

Metal Full Soldered Ground Plane
Spectrum Analyzer

/ Receiver Pt

For radiated emissions above 30MHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer
! Receiver o

Above 10 GHz shall be extrapolated to the specified distance using an extrapolation factor of 20
dB/decade form 3m to Tm.
Distance extrapolation factor = 20 log (specific distance [3m] / test distance [1m]) (dB);

Limit line = specific limits (dBuV) + distance exirapolation factor [9.54 dB].

4.5.5. Test Deviation

There is no deviation with the original standard.

4.5.6. EUT Operation during Test

The EUT was programmed to be in continuously transmitting mode.
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4.5.7. Results of Radiated Emissions (9kHz~30MHz)

Temperature 25C Humidity 56%
Test Engineer Vic Hsiao
Freq. Level Over Limit Limit Line Remark
(MHz) (dBuv) (dB) (dBuVv)
- - - - See Note

Note:

The amplitude of spurious emissions that are attenuated by more than 20 dB below the permissible value

has no need to be reported.

Distance extrapolation factor = 40 log (specific distance / test distance) (dB);

Limit line = specific limits (dBuV) + distance extrapolation factor.
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4.5.8. Results of Radiated Emissions (30MHz~1GHz)

Temperature 25C Humidity 56%
_ o - 802.11g CH 6
Test Engineer Vic Hsiao Configurations
(FOXCONN-L51)
Horizontal
it Level (dBuY/m) Date: 2007-01-04
FCC CLASS-E
: o
=1 B
3
30 2
-20
30 224 418. 612. &06. 1000
Frequency (MHz)
Over Limit Peadintenna Cable Preamp Ant Table
Freq Lewel Limit Line Lewel Factor Loss Factor Bemark Pos Pos
MH=z dEBuV/m dBE dBu¥/m dEul dE /m dE dB om deg
1 110.510 Z8.36 -15_14 43.E0 47 36 1Z_4ZF 1.5E1 E£7.93 Peak i Hiffice
z 176470 z9.458 -14_0F 43.5E0 45 398 B Z.E2 Eg.01 Peak HEH s
3 ZE&_.980 31.95 -14_ 05 4&6.00 44_ &0 13 385 Z.3E EB_.38 Peak oy s ot
4 486 870 40.7% -E_Z1 d4&.00 485 _&Z 17.9%9 3.78 E2.60 Peak T =m=
E E3E_460 47Z.45F -3_EE 456.00 4531 18_ 8% 3.9E E3.69 Peak i Hiffice
& Eg7.380 35.34 -9_.g6 4&6.00 42 E3 1530 4_ 19 F3_.56% Peak HEH s
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Vertical

Level (dBuv/m)
&0

Date: 2007-01-04

FCC CLASS-B
b
I
:|—| 4
3 g
30 -
-20
30 224, 8B, 612, &06. 1000
Frequency (MHz)
Owver Limit Beadintermna Cable Preamp Ant  Table
Freq Lewvel Limit Line Lewvel Factor Loss Factor Remark Pos= Pos
MH= dBuV/m dBE dBu¥/ m dBulr dE fm dB dE [l ] deg
1 3z.910 25.01 -32.9% 40,00 46.70 1671 0.38 z7.78 Peak i i
E lza_ 9lo 2777 -15.73 4350 41.6%2 1Z. 38 17?7 z8.07 Peak e e
3 328.900 34.64 -11.3&6 45.00 4473 1&6.08 3.35 z9.08 Peak e =i
4 £17.910 36.7% -9_F1 45.00 44 02 18 L5 3.91 z29.69 Peak it =
& EE3. 500 36.44 -9 55 4500 42 .53 159 20 4_E3 z9.69 Peak i i
& 950,230 4050 -13_50 EL4.00 4312 El1.:24 E.70 z9.E5& Peak i toinl
Note:

The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value

has no need to be reported.

Emission level (dBuV/m) = 20 log Emission level (uv/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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Temperature 25C Humidity 56%
_ o - 802.11gCH 6
Test Engineer Vic Hsiao Configurations
(FAVORTRON-L41)
Horizontal
o Level (dBuV/m) Date: 2007-01-05
FCC CLASS-B
g
I
:I 3 4
5 E
30 2
-20
30 224, 418. 612 806. 1000
Frequency (MHz)
Over Limit Beadbintenna Cahle Freaup int Tahle
Freq Level Limit Line Lewel Factor Loss Factor Remark Pos Pos
MHz dBuV/m dE dBuV,/m dBuy dE fm dBE dE CIn deg
10 94990 32.18 -11.3z 43_.50 48.34 1035 1.3 z7.83 Peazk S ol
2 E38.5E0 2925 -16.75 45.00 43 54 11.44 .63 Z8.36 Peak i s
3 EET.9E0 Z21.9F -14.08 45.00 44.4% 1348 2.33 Z8.38 Peak T it
4 [ 388,900 =24.8% -11.11 4&.00 44 54 1&6.08 3.35 22,08 Peak T =
5 427,700 20,68 -15.32 4&.00 38397 17.1F% .54 £8.93 Peak e i
=BT Egd. 470 31.z27 -14.73 46.00 37.43 159 30 4 EE E9.69 Peak T s
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Vertical

Level (dBuVim)
80

Date: 2007-01-05

FCC CLASS-B
-t
I
== 1
4
2
30 3
-20
30 224, 418. 612, 806. 1000
Frequency (MHz)
Over Limit Beadintenna Cable Preamp int Table
Freg Level Limit Line Lewel Factor Loss Factor Bemark Pos=s Pos
MHz dBuV/m dE dBu¥/m dEul dE fm dE dE CIn deg
1 32,910 Z2E5.80 -14. 20 40.00 36.49 1&6.71 0.38 Z7.78 Peak e et
Z 98.870 3013 -13.37 43.50 45.63 11.03 1.3z Z7.85 Peak S S
I E57?_950 EB_%94 -17.06 46.00 4151 1348 £.33 Z8_38 Peak i )
4 388.%00 34.31 -11.69 46.00 4395 1608 3.35 E3.08 Peak e i
| LG54 470 37.43 -8.57 46.00 4353 1330 4_Fz E9.6%9 Peak e Sipes
& Q50230 40.36 -13.64 E54.00 4F. 983 2124 L.70 Z9_ 55 Peak e g
Note:

The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value

has no need to be reported.

Emission level (dBuV/m) = 20 log Emission level (uv/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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Temperature 25C Humidity 56%
_ o - 802.11gCH 6
Test Engineer Vic Hsiao Configurations
(FOXCONN-L41)
Horizontal
" Level (dBu'Yim} Date: 2007-01-16
FCC CLASS-B
gL
I
:I 4
23 5
30
-20
30 224 414, 612. 806. 1000
Frequency (MHz)
Owver Limit Beadintenna Cable Preamp int. Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Bemark Fos Paos
MHz dBu¥/m dB dBu¥/ m dBulr dE /m dE dE cm deg
1 94 _990 31.97 -11.53 43.50 48.13 10.35 1.3z E7.83 Peak ks T
Z Z38_EE0 ZE.L1E -13.85 45.00 4544 11 44 Z.63 EZB_36 Peak oo ==
3 ZhEE_980 321.73 -14.E7 46.00 44_38 1338 Z.35 EB8.38 Peak e —m=
4 @ 382,900 =24.7% -11.21 46.00 44_44 16.08 3.35 E9.08 Peak e iiined
E Led. 470 3E.37 -13.63 46.00 38.53 19.20 4_FZF E9.69 Peak R T
3 743,740 31.80 -14.z0 d46.00 35.%34 z0.71 486 E9.70 Peak RS S
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Vertical

Level (dBuW/m)
&0

Date: 2007-01-16

FCC CLASS-B
I
:I 4 s Y
2
30 3
-20
30 224, Hé. 612, B0, 1000
Frequency (MHz)
Over Limit Peadintenna Cable Preamp Ant Table
Freq Lewel Limit Line Lewel Factor Loss Factor Bemark Pos Pos
MHz dBEu¥/m dE dBuW/m dBul’ dE /m dE dE CIn deg
1@ FE.910 34,29 -E5E.71 40.00 44.98 16.71 0.z E7.78 Peak Fe T SERE
z 132.8E0 32E.08 -11.4& 43.50 46_E5 1Z.10 1.80 E8.07 Peak e =
3 EEG.980 Z7.67 -18.33 d46.00 40.32 13.38 £.38 EB.38 Peak R =
4 @ 388.8900 32E.97 -10.02 46.00 45.62 1&.0%8 Z.35 E9.08 Peak 64t =
| E17.810 =2&.83 -3.17 46.00 4405 18_E55 2.91 E9.69 Peak T i
& SE0.Z30 328.%96 -15.04 E54.00 4158 E1.ZE4 E.70 E9.E56 Peak e e
Note:

The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value

has no need to be reported.

Emission level (dBuV/m) = 20 log Emission level (uv/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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Temperature 25C Humidity 56%
_ o - 802.11gCH 6
Test Engineer Vic Hsiao Configurations
(FOXCONN-L51)
Horizontal
i Level (dBu¥/my) Date: 2007-01-16
FCC CLASS-B
I
4 5 B
3
301
-20
30 224, 418. 612, 806. 1000
Frequency (MHz)
Owver Limit Beadintenna Cable Preamp int Table
Freq Lewel Limit Line Lewel Factor Loss Factor Remark Pa=s Pos=
MH=z dBul/m dE dEuV, m dBuy dE /m dB dE cIn deg
1 35.820 zE.4F -14.58 40.00 37.78 14 594 0.50 27.80 Peak aain toi ol
Z 94990 30.18 -13.32 43_.50 46.34 10,35 1.32 27.83 Peak s s
3 E1E5.E70 Z28.64 -14.86 43.50 45.39 .27 E_ER 2827 Peak i =
4 385.930 3F_ 68 -13.3F 46.00 4Z.41 15 98 3.35 29.06 Peak i i
5 450,980 3E_E0 -13.80 d4&6.00 40,82 1713 366 Z9.Z28 Peak i ol
g @ Eed 470 3375 12,25 46.00 39,91 1230 4. E2 Z29.6% Peak i it
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Vertical

Level (dBuV/m}
g0

Date: 2007-01-16

FCC CLASS-B
o
|
:l—l g ;
3 4
30
-20
30 224 8. 612, 806. 1000
Frequency (MHz)
Owver Limit Beadintenna Cable Preanp Ant  Table
Freq Lewel Linit Line Lewel Factor Loss Factor Remark Pos= Pos
MH=z dBEuW/m dBE dABul/m dBualr dE fm dB de CIn deg
1@ 30,000 3E2.94 -7.06 40.0D0 41.39 18._48 0.4 E7.77 Peak i i
E Qe.870 27,78 -1L5.72 4350 43 73 11.03 1.3z E7.8E5 Peak e s
3 388_900 33.5E -1z 48 46,00 4317 1&.08 3.35 E9.08 Peak i St
4 @ 517.210 35.71 -10.29 46.00 4Z.94 18.55 3.91 E9.69 Peak o oo
5@ Sed. 470 35.79 -10.21 46.00 41.395 19.30 4_Fz E9.69 Peak it i
& Q50230 38.8EF -15.18 L4 .00 41.44 F1.24 L.70 Z9_EE Peak == e
Note:

The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value

has no need to be reported.

Emission level (dBuV/m) = 20 log Emission level (uv/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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EFOATON LASE.

Report No.: FR710401

4.5.9. Results for Radiated Emissions (1GHz~10™ Harmonic)

Temperature 25C Humidity 56%
_ . - 802.11b CH 1
Test Engineer Vic Hsiao Configurations
(FOXCONN-L51)
Horizontal
Level (dBuVim) Date: 2007-01-04
107
FCC CLASS-B
3 FCC CLASS-B-AW
54 5
1
’ 1000 6100, 11200. 16300. 21400. 26500
Frequency (MHz)
Owver Limit Peadintenna Cable Preamp int Table
Freq Lewel Limit Line Lewel Factor Loss Factor Remark Fos=s Pos
MHz dBu¥/m dBE ABuW/m dBulr dE fm dE dE CIn deg
1 48F8_ 000 4574 -z8.Y6 7F4_.00 4182 33.09 Z.65E 3Z.3% PEAE TEAT e ==
z Tz40_000 48.z0 -z5.80 774_00 41_47 3598 3.3z 3Z.57 PEAE R i
3 S548._ 000 Lz 4% -z1. 51 400 42 17 38_E58 4_Ed4 3IZ_80 PEALE Bk b =
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EFOATON LASE.

Report No.: FR710401

Vertical

Level (dBuV/m)
107

Date: 2007-01-04

FCC CLASS-B

FCC CLASS-B-AY

3
54 | 5
o 1000 6100, 11200, 16300, 21400, 26500
Frequency (MHz)
Owver Limit Peadintenna Cable Preamp int  Tahle
Freq Lewel Limit Line Lewel Factor Loss Factor Remark Fos Pos
MHz dBu¥/m dBE dBu¥/m dBulr dE fm dE dE [l deg
1 4874 000 43_F5 -F4.72 7400 45.86 33.0%9 Z.65 3zZ.3F PELE T =
Z T235.000 48 63 -E5.37 T74.00 41.83% 3E5_98 3.32 3zZ.57 PELE B =
e 9545.000 EE.80 -E1.:0 74.00 4Z.43 38_E8 4 k4 3Z.80 PERE s ==
Report Format Version: RF-15.247-2006-6-16-e Page No. - 37 of 98
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EFOATON LASE.

Report No.: FR710401

Temperature 25C Humidity 56%
_ o - 802.11b CH 6
Test Engineer Vic Hsiao Configurations
(FOXCONN-L51)
Horizontal
Level {dBuV/m) Date: 2007-01-04
107
FCC CLASS-B
; FCC CLASS-B-AY
54
2
I 1000 B100. 11200. 16300. 21400, 26500
Frequency (MHz)

Over Limit RBeadintenna Cable Freamp Ant  Table

Freq Level Limit Line Lewvel Factor Loss Factor Remark Pos Pos

MH=z dBuV/m dE dBuV/m dBuy dE /m dE dE cIn deg

1 4874 000 E0.16 -23.84 74.00 46.5% 3318 Z.8% 3E2.30 PERE paisye 2par

Z 7315.000 48.27 -E25.73 74.00 41.35 3514 3.38 32.61 PERE T e

3 9748000 E&.Z2 -17.78 74.00 45.66 3877 4_E9 3E.80 PERE e =

Report Format Version: RF-15.247-2006-6-16-e Page No. 1 38 of 98
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Report No.: FR710401

Vertical
Level (dBuv/m)
107

Date: 2007-01-04

FCC CLASS-B

4
4 FCC CLASS-B-AV
54 T
3
l]1l]l]l] 6100, 11200. 16300. 21400. 26500
Frequency (MHz)
Over Limit Beadintermna Cable Preamp int. Table
Freq Level Liwmit Line Level Factor Loss Factor Remark Paos= Pos=
MHz dBuV,/m dBE dBu¥ m dBulr dE fm dE i) cm deg
1 4875.000 El.40 -ZZ.60 74.00 47.83 3318 Z.8% 3E.30 PELE s Bp.n
Z 4875000 40.80 -13.z0 E&4.00 3IT7.E3 3318 £.6% 3E.30 Average AL L
3 7311.000 458.14 -Z5.86 T4.00 41.21 36.14 3.38 3E.5% PELE e St
4 2748.000 E8.23 -15.77 74.00 47.87 38.77 4_59 3Z.80 PELE ol —m=
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EFOATON LASE.

Report No.: FR710401

Temperature 25C Humidity 56%
_ o - 802.11b CH 11
Test Engineer Vic Hsiao Configurations
(FOXCONN-L51)
Horizontal
Level {(dBul/im) Date: 2007-01-04
107
FCC CLASS-B
3 FCC CLASS-B-AY
54
1
I 1000 6100, 11200. 16300. 21400, 26500
Frequency (MHz)

Over Limit Peadbintenna Cable Freaup int Tahle

Freq Level Limit Line Lewvel Factor Loss Factor Remark Po=s Pos

MH=z dBuV/m dBE dBuV/m dBuly dE /m dE dE CIn deg

1 4924 000 47.39 -26.61 74.00 43.68 33.ZI8 .71 32.28 PERAE ‘i Ay

z 7385.000 48.72 -E5E.E 5 74.00 41.56 3535 3.44 32.63 PERE R L

3 9845.000 E4.E53 -1%2.47 74.00 43.78 38_3:2 4_6Z 3E.7% PEAE HEte =i

Report Format Version: RF-15.247-2006-6-16-e Page No. - 40 of 98
FCC ID: NLFGMEWLGRL-2 Issued Date  : Jan. 18, 2007
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Report No.: FR710401

Vertical

Level (dBuV/im)
107

Date: 2007-01-04

FCC CLASS-B

3
FCC CLASS-B-AY
54 1 5
u 1000 6100, 11200. 16300. 21400, 26500
Frequency (MHz)

Over Limit Peadintenna Cable FPreanp Antt.  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MHz dBuW/m dE dBuV/m dBut dE /1 dE dE CIi deg
1 49z4_ 000 ES0.85 -E3.15 74.00 47.14 3I3_E8 .71 3E.Z8 PERE S S
E 73BE_000 495.0F -E4.98 74.00 41.88 3635 3.44 3IE.63 PEAE ke =i
3 9848_ 000 GS&5.6F -17.38 74.00 45 87 3892 4.6 3E.79 PEAE e —ms
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EFOATON LASE.

Report No.: FR710401

Temperature 25C Humidity 56%
_ o - 802.11g CH 1
Test Engineer Vic Hsiao Configurations
(FOXCONN-L51)
Horizontal
Level (dBuV/im) Date: 2007-01-04
107
FCC CLASS-B
3 FCC CLASS-B-AY
54 3
1
¥ 1000 6100. 11200. 16300, 21400. 26500
Frequency (MHz)
Over Limit Beadbntenns Cable Preaup int Tahle
Freg Level Limit Line Lewvel Factor Loss Factor Remark Po=s Pos=
MHz dBEuV,/m dE dBuV/m dBuW dE /m dE dE oI deg
1 4874 000 44.63 -z9.37 74.00 4171 33.09 Z.65 3E.3Z PEAE R A=
Z 740 000 4%.03 -z4.597 T4.00 4z z9 3598 3.3E 3E.E57 PEAE TS =R
3 Q548 000 ESE.E -zl.z&5 74,00 4z 43 33.E58 4_E4 3Z.80 PEAE = i
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Report No.: FR710401

Vertical

Date: 2007-01-04

Level (dBuVvim)
107

FCC CLASS-B

FCC CLASS-B-AV

3
54 3
1
0
1000 6100, 11200, 16300, 21400, 26500
Frequency (MHz)
Over Limit Beadinterna Cable Preamp int Table
Freq Lewvel Limit Line Lewvel Factor Loss Factor Remark Pos= Pos
MHz dBuV/m dBE dBuV,/ m dBulr dE /m dE dE cIm deg
1 48Z5.000 44.36 -Z9.64 7T4.00 40.%5 33.09 Z.85 3E.3FZ PELE T By
Z TE35.000 458.88 -Z5.12 74.00 4Z.14 3E5_38 3.32Z 3E.57 PELE AL L
3 965Z.000 E2.80 -Z1.zZ0 74.00 4Z.47 38_E58 4_54 3Z.80 PELE e St
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EFOATON LASE.

Report No.: FR710401

Temperature 25C Humidity 56%
_ o - 802.11g CH 6
Test Engineer Vic Hsiao Configurations
(FOXCONN-L51)
Horizontal
Level (dBuV./m}) Date: 2007-01-04
107
FCC CLASS-B
- FCC CLASS-B-AV
54 3
1
o 1000 6100, 11200. 16300. 21400, 26500
Frequency (MHz)
; Over Limit Peadintenna Cable Preamp int Table
Freq Level Limit Line Lewel Factor Loss Factor Bemark Pos Pos
MHz dBuV/m dBE dBu¥/m dEuW dE fm dE dE om deg
1 4870000 4473 -29.27 74.00 41.18 3318 Z_67 3E.30 PEAE L =g
Z 7307.000 48.E5F -E5.48 T4.00 41.59 35 14 3.38 3E_E9 PELE SRS =R
3 9744000 El1.91 - z.0% 74.00 41.38 38.73 4_ L9 3Z.80 PEAE Ll =
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Report No.: FR710401

Vertical

Level (dBu¥v/mj)
107

&4

ra

Date: 2007-01-04

FCC CLASS-B-AV

Frequency (MHz)

Feadintenna
Lewel Factor

21400.

Remark

PEAE
PEAE
PEAE

Report Format Version: RF-15.247-2006-6-16-e
FCC ID: NLFGMEWLGRL-2

Page No.

Issued Date

FCC CLASS-B

: Jan. 18, 2007



EFOATON LASE.

Report No.: FR710401

Temperature 25C Humidity 56%
_ o - 802.11gCH 11
Test Engineer Vic Hsiao Configurations
(FOXCONN-L51)
Horizontal
2 Level (dBu¥/mj} Date: 2007-01-04
FCC CLASS-B
2 FCC CLASS-B-AYV
54
2
1
4 1000 6100, 11200, 16300, 21400, 26500
Frequency (MHz)
Ower Limit Beadbntenna Cable Preanp int  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Bemark Po=s Po=s
MHz dBuV,/m dE dBuW/m dBut dE fm dE dE I deg
1 4320, 000 44 5z -z3.48 74,00 40.81 33.:z28 .71 32E.Z8 PEAE T o=
z T3z 000 43,36 -z5.ed4 74,00 41.74 35,31 3.44 32E.63 PEAE R .
3 S844 000 LEE.&0 -zl.40 7F4.00 41.85 383,92 4.62 32E.7I PERE B =l
Report Format Version: RF-15.247-2006-6-16-e Page No. - 46 of 98
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I I Report No.: FR710401

EFOATON LASE.

Vertical
Level (dBu¥Y/my) Date: 2007-01-04
107
FCC CLASS-B
3 FCC CLASS-B-AY
54 5
1
! 1000 6100, 11200. 16300. 21400, 26500
Frequency (MHz)
Owver Limit Beadintenna Cable Preamp nt Tabhle
Freq Lewvel Limit Line Lewvel Factor Loss Factor Remark Pa=s Pos
MH=z dBEul/m dB dBEuV/m dBuly dE /m dB dE fui 1Y deg
1 49Z4 000 44.EF8 -29.47 74.00 40.87 33.:Z8 Z2.71 3E.28 PELE AT By
z 7390 000 48.79 -FE_F1 74.00 41.85 36,35 3.44 3EZ_6EF PELE A i
3 9542 000 E3.67 -E0.33 74.00 42.92 38.392 4_6Z 3E.73 PELE S i
Note:

The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value
has no need to be reported.
Emission level (dBuV/m) = 20 log Emission level (uv/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Report Format Version: RF-15.247-2006-6-16-e Page No. - 47 of 98
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EFOATON LASE.

Report No.: FR710401

Temperature 25C Humidity 56%
_ o - 802.11b CH 1
Test Engineer Vic Hsiao Configurations
(FAVORTRON-L41)
Horizontal
Level {(dBuWim) Date: 2007-01-05
107
FCC CLASS-B
3
FCC CLASS-B-AY
54 ]
1
l]1lll]l] 6100. 11200. 16300. 21400. 26500
Frequency (MHz)
Over Limit RBeadbntenna Cable Preaup Ant. Table
Fregq Lewvel Limit Line Lewel Factor Loss Factor PRemark Pos Pos
MHz dBEuV/m dE dEul/m dBul dE /m dE dE CIn deg
1 4823_000 47_.472 -Z6.58 7T4.00 44.00 33.09 Z.65 3E2.3E PEAK o S
z 7240000 43 _ZF0 -2Z4.80 74.00 4Z. 48 35.98 3.3Z 3E2.57 PEAK S e
3R 2543 000 56 35 -17.65 74.00 46.03 38.58 4_E54 3Z.80 PEAK 2 =
Report Format Version: RF-15.247-2006-6-16-e Page No. - 48 of 98
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EFOATON LASE.

Report No.: FR710401

Vertical

Level {(dBulY/m)
107

Date: 2007-01-05

FCC CLASS-B
3
FCC CLASS-B-AY
54 f )
’ 1000 6100, 11200, 16300. 21400, 26500
Frequency (MHz)
Owver Limit Peadbintenna Cable Freamp Antt  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MHz dBuW/m dE dBuV/m dEut dE /m dE dE CIn dig
1 4824_ 000 &S0.68 -E3.3EF 74.00 47_F7 33.09 .65 3E.3E PEAE i BT
2 7E36.000 49,55 -24.4F5 74,00 42,81 3IE.38 3.32 3E.E7 PEAR R TS
30 Sed43_000 61.35 -12.65 74.00 51.03 35.58 4.54 3Z.80 PEAR o =
Report Format Version: RF-15.247-2006-6-16-e Page No. 49 of 98
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EFOATON LASE.

Report No.: FR710401

Temperature 25C Humidity 56%
_ o - 802.11b CH 6
Test Engineer Vic Hsiao Configurations
(FAVORTRON-L41)
Horizontal
?LEl!El (dBuv/my}) Date: 2007-01-05
FCC CLASS-B
3 FCC CLASS-B-AV
54 3
1
l]1l]lll] 6100, 11200. 16300. 21400, 26500
Frequency (MHz)
Over Limit Peadintenna Cable Preamp int Tahle
Freq Lewel Limit Line Lewel Factor Loss Factor Bemark Fao=s Po=s
MHz dBuV/m dB dBuV/m dBuly dB /m dE dE cIw deg
1 4876000 47.71 -zZ6.29 74.00 4414 33218 Z_.69 3Z2.30 PEAE T Ay i
z 73l1.000 48.92 -z5.08 74.00 41.93 36.14 3.33 32.59 PEAE RN THIL
3 9742 000 E32.02 -z0.983 T4.00 42 486 38,77 4_E9 3Z.80 PEAE Ete St
Report Format Version: RF-15.247-2006-6-16-e Page No. 1 50 of 98
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EFOATON LASE.

Report No.: FR710401

Vertical
Level (dBuvimj)
107

Date: 2007-01-05

FCC CLASS-B

2 4 FCC CLASS-B-AY
54 T 3
) 1000 6100, 11200. 16300. 21400, 26500
Frequency (MHz)
Over Limit Beadbintenna Cable Preamp int  Table
Freq Lewvel Limit Line Lewvel Factor Loss Factor Remark Pos Paos=
MHz dBuV/m dE dEuV,/n dBuy dE dE dE cI dey
1 4876000 E1.30 -22Z.70 74.00 47.73 33.1%8 Z.869 3Z.30 PERK S Saps
R 4876000 39_55 -14_45 E4.00 35.98 33.1%8 Z.69 3F.30 Average i il
3 7307.000 48.42 -25.58 74.00 41.48 36.14 3.38 3Z.5% PEAK Hassiie it
4 2748.000 E4_lg -192.84 74.00 43.60 3877 459 3Z.80 PEAK ki Sy
Report Format Version: RF-15.247-2006-6-16-e Page No. - 51 of 98
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EFOATON LASE.

Report No.: FR710401

Temperature 25C Humidity 56%
_ o - 802.11b CH 11
Test Engineer Vic Hsiao Configurations
(FAVORTRON-L41)
Horizontal
Level (dBuV//mj} Date: 2007-01-05
107
FCC CLASS-B
3 FCC CLASS-B-AV
54 3
1
y 1000 6100, 11200. 16300, 21400, 26500
Frequency (MHz)
Ower Limit Feadintenna Cahle Preaup Ant. Tahle
Freq Lewvel Limit Line Lewel Factor Loss Factor Bemark Pos Pos
MHz dBu¥/m dE dBu¥/m dBul dE /m dE dE fui Y degy
X 4974 000 46.84 -27.16 74.00 43.13 33_Z8 £2.71 3E.:% PEAE e e
z 7385.000 48.41 -25.5% 74.00 41_25 3635 3.44 3Z_63 PEAE ik =]
3 2845.000 BEBZ.8%Z -21.1%8 74.00 4Z.07 38392 4 62 3EZ.79 PEAE e —==
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EFOATON LASE.

Report No.: FR710401

Vertical

Date: 2007-01-05

Level (dBu¥/m})
107

FCC CLASS-B

3 FCC CLASS-B-AV
i 1000 6100, 11200, 16300, 21400, 26500
Frequency (MHz)

Ower Limit Beadintenna Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pemark Pos Pos
MH=z dBuV/m dE dBEuV,/m dBuyf dB/w dB dBE i 1Y deg
1 49z78. 000 E0.12 -23.88 7T4.00 d46.41 33 E8 £.71 3E.E8% PEAE L ==
Z 738z 000 45.75 -25 5 T4.00 d41l.64 36.31 3.44 32.63 PEAR s i
3 9gLz. 000 5E.99 -Z1.01 74.00 42,20 38.35 d.64 32,79 PEAR T =
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EFOATON LASE.

Report No.: FR710401

Temperature 25C Humidity 56%
_ o - 802.11g CH 1
Test Engineer Vic Hsiao Configurations
(FAVORTRON-L41)
Horizontal
Level {(dBuY/mj Date: 2007-01-05
107
FCC CLASS-B
= FCC CLASS-B-AY
54
2
1
’ 1000 6100, 11200. 16300. 21400. 26500
Frequency (MHz)

Over Limit Beadintenna Cable Preamp Antt  Table

Freq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos

MH=z dBuV/m dE dEuV/m dBuy dE /m dE dE cI deg

1 4828000 44_ 60 -29_.40 <74.00 41.19 33.0%9 Z.65 3E_3F PERKE i S

Z T23Z.000 4838 -Z5.6F 74,00 41.63 32E£.98 3.32 3E_EE PERLE e =

3 9648 000 EZ_EBE -Z1l. 45 74.00 4Z.F3 38.58 4_ 54 3E_80 PERE gt =

Report Format Version: RF-15.247-2006-6-16-e Page No. - 54 of 98
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EFOATON LASE.

Report No.: FR710401

Vertical

Level (dBuVim)
107

Date: 2007-01-05

FCC CLASS-B

3 FCC CLASS-B-AV
54 5
1
v 1000 6100, 11200. 16300. 21400, 26500
Frequency (MHz)

Over Limit Beadintenna Cable Preamp int Table
Fregq Level Limit Line Lewel Factor Loss Factor Bewmark Pos= Pos
MHz dBuV/m dBE dBuW m dBEul dE fm dE dE cm deg
1 4824000 46.11 -27.8% 74.00 42.89 33.08 Z.85 3E.3Z PEAE R s
Z 7240.000 45.9% -Z5.01 7T4.00 42.FZ6 35.38 3.3z 3E_E7 PEAE e s
3B 2548000 E3.36 -Z0.64 T4.00 43.04 3858 4_54 3Z_80 PEAE ool i
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EFOATON LASE.

Report No.: FR710401

Temperature 25C Humidity 56%
_ o - 802.11gCH 6
Test Engineer Vic Hsiao Configurations
(FAVORTRON-L41)
Horizontal
Level (dBuW/m}) Date: 2007-01-05
107
FCC CLASS-B
5 FCC CLASS-B-AV
54 3
1
l]1l]l]l] 6100. 11200. 16300. 21400, 26500
Frequency (MHz)
Over Limit Peadintenna Cable Preaup Ant  Table
Freg Level Limit Line Lewel Factor Loss Factor Pemark Pos Pos
MHz dBEu¥V/m dE dEuV/m dBEul’ dE /m dE dE oI deg
1 4874_ 000 44 50 -Z9.50 74.00 40.23 3318 Z.6% 3E.30 PELE TR =
Z 7307.000 48.83 -Z5.17 T4.00 41.89 36.14 3.38 3E.5% PELE i =
3 2745.000 EE2.26 -E1.74 T4.00 41.71 3877 4_ 53 3Z.80 PELE i S
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EFOATON LASE.

Report No.: FR710401

Vertical

Date: 2007-01-05

Level (dBuvim}
107

FCC CLASS-B

FCC CLASS-B-AV

54 5 2
1
) 1000 6100, 11200, 16300, 21400, 26500
Frequency (MHz}

Ower Limit Beadintenna Cable Preamnp Ant. Table
Freq Lewel Limit Line Lewel Farctor Loss Factor Remark Pos Pos
MHz dBuW/m dE dBuW/m dButr dE fm dE dE CIn deg
1 4878000 46.02 -27.98 74,00 4F.45 3318 Z.69 3Z.30 PEAE SR e
Z 7311000 48 88 -Z5.14 T4.00 41.5%F 36.14 3.38 3Z.59% PEAK it o
3 9748._ 000 5E.594 -21.06 7T4.00 42.33 35.77 4. 59 32.80 PEAE i =
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EFOATON LASE.

Report No.: FR710401

Temperature 25C Humidity 56%
_ o - 802.11g CH 11
Test Engineer Vic Hsiao Configurations
(FAVORTRON-L41)
Horizontal
Level {dBu¥/m} Date: 2007-01-05
107
FCC CLASS-B
3 FCC CLASS-B-AY
54
2
1
’ 1000 6100, 11200. 16300. 21400. 26500
Frequency (MHz)
Over Limit Beadintenna Cable Preamp bnt Table
Fregq Level Limit Line Lewel Factor Loss Factor Bemark Pos Pos
MHz dBEul/m dBE dBuW s m dBEnl dE fm dBE dE CI deg
1 4970.000 44 1z -Z9.88 74.00 40.41 33.EZ8 .71 3E.2Z8 PEAK TP A
7 7386.000 48.05 -Z5.%5 7T4.00 40.8% 326.35 3.44 3E.63 PEAK e R
3 F844 000 EE.7E -E1.E5 T4.00 4Z._01 38.9E2 4.6 3E.79 PEAK G =i
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Report No.: FR710401

Vertical

Date: 2007-01-05

Level (dBuVYim)
107

FCC CLASS-B

FCC CLASS-B-AV

54 - .
1
1]
1000 6100. 11200, 16300. 21400. 26500
Frequency (MHz)
Over Limit Peadintenna Cable Preamp int Tahkle
Freq Lewel Limit Line Lewel Factor Loss Factor Benmark Po=s Fos
MHz dBuV,/m dE dBuV/m dBEulr dE /m dE dE CIm deg
1 4324 000 46.0%2 -27.%1 74.00 4Z_.38 33.:28 .71 32.28 PEAK e Biro
z 7386 000 48.70 -Z5.30 74.00 41.54 36.35 3.44 32.63 PELK AL TR
3 9844 000 EE.7E -El.E 8 74.00 4137 38.92 4_6Z 32.79 PEAK e S
Note:

The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value

has no need to be reported.

Emission level (dBuV/m) = 20 log Emission level (uv/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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FCC ID: NLFGMEWLGRL-2
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Issued Date
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EFOATON LASE.

Report No.: FR710401

Temperature 25C Humidity 56%
_ o - 802.11b CH 1
Test Engineer Vic Hsiao Configurations
(FOXCONN-L41)
Horizontal
Level {(dBuW/m}) Date: 2007-01-16
107
FCC CLASS-B
r 4 FCC CLASS-B-AV
54 t 3
y 1000 6100, 11200. 16300. 21400, 26500
Frequency (MHz)

Over Limit Peadintenna Cable Preamp Ant Table
Freq Lewel Limit Line Lewel Factor Loss Factor Bemark Pos=s Pos
MH=z dBEuV,nm dE dBu¥/m dEn dE /m dE dB om deg
1@ 4874 000 El1.EE -EE.48 74.00 48_11 323.09 Z.65 3Z.3Z PERE P ]
P | 4874 000 40,86 -13.34 E4_ 00 37.z24 32309 Z.65 3E_3Z Awverage LR s
f i FZIz_000 48.48 -EL_EE T74.00 41.7E 3E5.98 3.3z 3Z.E5E PERE o e
4 @ 9548 000 E£4.01 -1%.5%3 74 00 4369 38_58 4_ 54 3FZ_80 PEAE g ==
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EFOATON LASE.

Report No.: FR710401

Vertical

Date: 2007-01-16

Level (dBuvimj)
107

FCC CLASS-B

4
1 FCC CLASS-B-AY
54 o)
3
0
1000 6100. 11200. 16300. 21400. 26500
Frequency (MHz}
Over Limit Beadbintentna Cable Preamp int  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Remark Po=s Pos=
MHz dBEuV/m dE dEuV/m dBul’ dE dE dE I deg
1 4824 000 EE_78 -2Z1_EZF 74.00 49 37 323.0%9 Z.65 3F_3F PELE i et
Z [0 4884 000 4189 -1Z_11 E4.00 38.47 323.0%9 E.65 3F_3F Average i e
30 7z40.000 L0682 -23_3F 74.00 4394 32598 3.3z 3E.ET7 PELE i =
4 @ 9548 000 E&_ 56 -17.44 74,00 46 24 32858 454 3F_80 PELKE ik =i
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EFOATON LASE.

Report No.: FR710401

Temperature 25C Humidity 56%
_ o - 802.11bCH 6
Test Engineer Vic Hsiao Configurations
(FOXCONN-L41)
Horizontal
Level (dBu¥/my) Date: 2007-01-16
107
FCC CLASS-B
q 4
FCC CLASS-B-AY
54 3
i 1000 6100, 11200. 16300. 21400, 26500
Frequency (MHz)
Owver Limit BPeadintenna Cable Preamp int Tahle
Fregq Lewvel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MH=z dBEuV,/m dBE dBuV,/m dBuy dE /m dB dE CI deg
1R 4876 000 EE.37 -182_.63 74.00 El.80 33,18 E.69 3F.30 PELE i ==
2[R 4876 000 4F.5%2 -11.01 E4.00 39 47 33,18 Z.63 3F_30 Average o e
3R 73ll.000 42,41 -24_5% 74,00 4Z2.47 36,14 3.38 3E.5% PELE i =
4 2742 000 E7.19 -16.81 74.00 46.53 38,77 4_53 3E.80 PEAE Fore et
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EFOATON LASE.

Report No.: FR710401

Vertical

Level (dBuVim)
107

Date: 2007-01-16

FCC CLASS-B
5
2
i FCC CLASS-B-AY
54 *
1 4
]
1000 6100. 11200, 16300, 21400, 26500
Frequency (MHz)
Over Limit Beadintenna Cable Preamp Ant  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MH=z dEuV,m dE dEuY/m dEuY dE fm dE dE CIiL deg
1a 4876000 44.85 -5.15 E4.00 41 .28 33.1%8 Z.6% 3E.30 Average e i
2. 4876000 E57.97 -16.03 74.00 54 40 33.18 E.68% 3E_.30 PERE i s
3n TILE. OO0 4E_E8 -11.4F7 E4.00 3I5.66 36.14 3.38 3E.61 Average T b
4 Q@ 731E. 000 El.&3 -E2.37 7T4.00 44.70 36.14 3.38 3EZ.61 PERE ot e
5 2748000 &l.50 -12.50 74.00 E0O.594 3877 4.5% 3E_.80 PERE i =i
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EFOATON LASE.

Report No.: FR710401

Temperature 25C Humidity 56%
_ o - 802.11b CH 11
Test Engineer Vic Hsiao Configurations
(FOXCONN-L41)
Horizontal
Level (dBuY/mj) Date: 2007-01-16
107
FCC CLASS-B
" 3 FCC CLASS-B-AV
54 f 5
l] 1000 6100, 11200, 16300, 21400, 26500
Frequency (MHz)
Ower Limit RBeadintetmna Cable Preamp Ant. Table
Fregq Lewsl Limit Line Lewel Factor Loss Factor Bemark Pos Pos
MH= dBuWV/m dE dBuV/m dEnY dE fm dE dE CIn deg
1@ 4324 000 E0O.859 -E3.11 74.00 47.18 33.E8 £.71 3E.Z8 PEALE F = s
Z @ 7390.000 485_.43 -EE.EY  T74.00 41.F9 36.35 Z.44 3F_65 PEAKE ofert T
2@ SEd48. 000 Ez_B4 -21.16 T4.00 42.0% 3E.9Z 4. 6F 3E.79 PEAE e s
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EFOATON LASE.

Report No.: FR710401

Vertical

Date: 2007-01-16

Level {(dBuVW/m)
107

FCC CLASS-B

1 4 FCC CLASS-B-AY
LT 3
0
1000 641000, 11200. 16300, 21400, 26500
Frequency (MHz)
Owver Limit Beadintenna Cable Preamp Ant  Table
Freq Lewel Limit Line Lewel Factor Loszs Factor Bemark Pos Pos
MHz dEu¥V/m dE dBuW/m dEul dE /m dE dE CIn deg
i@ 49F8._ 000 E3.1F -E0.88 74.00 49 41 3I3.Z8 £.71 3Z.E8 PEAK i Lisses
P | 49F8._ 000 41.15 -1Z.85 G&54.00 37.44 33.Z8 £.71 3Z.Z8 Awerage S s
3@ 7390000 49,37 -E4.63 74.00 4F_FE 36.358 2.44 3Z.65 PEAK AR s
4 @ 2848. 000 E4.30 -15%.70 74.00 43 EE 38.9E 4 8E 3EZ.73 PEAK i e
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EFOATON LASE.

Report No.: FR710401

Temperature 25C Humidity 56%
_ o - 802.11g CH 1
Test Engineer Vic Hsiao Configurations
(FOXCONN-L41)
Horizontal
Level {(dBuY/m} Date: 2007-01-16
107
FCC CLASS-B
3 FCC CLASS-B-AY
54
1 2
4 1000 6100, 11200. 16300, 21400, 26500
Frequency (MHz)

Over Limit Beadintenna Cable Preamp Antt  Table

Freq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos

MHz dBEuV/m dE dEuV/m dBul’ dE fm dE dE CIn deg

1 4528000 4578 -27_.2F 74.00 43.35 33.0%9 Z.85 3.3 PEAK i =i

Z T236.000 4838 -2Z5.6Z 74.00 41.84 35.98 3.32 3EZ.57 PERK e =

I 9544 000 E£3.48 -Z0.54 74.00 43.17 38.55 4.54 3Z.80 PEAK o ==
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EFOATON LASE.

Report No.: FR710401

Vertical

Level (dBuV/my})
107

Date: 2007-01-16

FCC CLASS-B

3 FCC CLASS-B-AV
54 3
1
I 1000 6100, 11200. 16300, 21400, 26500
Frequency (MHz)

Over Limit Peadintenna Cable Preamp Ant  Tabhle
Freq Lewel Limit Line Lewel Factor Loss Factor Benmark Po=s Fos
MHz dBuV/m dE dBuV,/m dBul dE /m dE dE cIm deg
1l 4878._ 000 47.12 -E6.828 74.00 43.70 33.09 .85 3E2.32 PEAK i T S
ZQ Te36_ 000 48_.9&6 -E5.04 4.00 4E_E: 3E.98 3.3% 3E2.57 PELE i Ehs
R S6d44 000 E3.91 -E0.0% 4.00 43_62 38.EL 4_E4 3Z.80 PELK T ==
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EFOATON LASE.

Report No.: FR710401

Temperature 25C Humidity 56%
_ o - 802.11gCH 6
Test Engineer Vic Hsiao Configurations
(FOXCONN-L41)
Horizontal
Level {dBuy/my}) Date: 2007-01-16
107
FCC CLASS-B
3 FCC CLASS-B-AV
LT
1 2
1 1000 641000, 11200, 16300. 21400, 26500
Frequency (MHz)
Over Limit Beadintenna Cable Preamp int Table
Freq Level Limit Line Lewel Factor Loss Factor Bemark Pos=s Pos
MHz dBEuV/m dBE dBuWV/m dEny dE fm dE dE cIn deg
1L 4876._000 47.56 -E6.44 T4.00 43.3% 3318 £.8% 3z.30 PEAE s =ER=
Z.Q T3LE_ 000 48.34 -E5. 65 T4 00 41.4F 36.14 3.38 3Z.61 PEAE e et
R 2744 000 52,91 -E1.09 T4.00 4E.3% 32873 4 53 3Z.80 PEAE == —
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EFOATON LASE.

Report No.: FR710401

Vertical
Level (dBu¥/m)
107

Date: 2007-01-16

FCC CLASS-B

8 FCC CLASS-B-AV
54
1 2
’ 1000 6100, 11200, 16300, 21400, 26500
Frequency (MHz)

Oyer Limit Beadbntenna Cable Preamp Ant  Table
Freq Level Limit Line Lewel Factor Loss Factor Remark Pos Pos
MHz dBuV/m dE dBuV/m dBEuly dE fm dE dE CIL deg
1@ 4276.000 42,00 -5.00 74.00 45 43 3318 Z_69 3Z_30 Peak = S
i@ 7311.000 48.66 -E5.34 7400 4173 3614 3.38 3Z.E59 Peak i s
2@ 2740.000 E&.ETF -17.73 74,00 45 74 3873 4_E59 3EZ.80 PERE s el
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EFOATON LASE.

Report No.: FR710401

Temperature 25C Humidity 56%
802.11gCH 11
Test Engineer Vic Hsiao Configurations
(FOXCONN-L41)
Horizontal

Date: 2007-01-16

Level (dBuV/m)
107

FCC CLASS-B

FCC CLASS-B-AY

q
54
2
1
1]
1000 6100, 11200. 16300, 21400. 26500
Frequency (MHz)
Owver Limit Beadintenna Cable Preamp Ant  Tahble
Freq Lewsl Limit Line Lewsl Factor Losz Factor Remark Pao= Pos
MHz dBuV/m dBE dBuV,/m dBEulr dB fm dB dB CIn deg
1@ 4924 000 450 -Z5.%98 74.00 41.31 33.:Z8 £.71 3Z.Z8 PERE i S
Z B 7386.000 48.34 -Z5.65 74.00 41.18% 36.35 3.44 3Z.63 PEAE it Fh
3B 9845 _ 000 BEZ.E5L -Z1.49 74.00 4176 38.92 4. 62 3Z.79 PEAE T ==
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EFOATON LASE.

Report No.: FR710401

Vertical

Date: date

Level (dBuV/m}
107

FCC CLASS-B

3 FCC CLASS-B-AV
54 3
1
0
1000 6100, 11200. 16300. 21400. 26500
Frequency (MHz)
Ower Limit Beadintenna Cable Preamp int Table
Freq Lewel Liwit Line Lewel Factor Loss Factor Remark Pos= Pos
MH=z dBuV/m dBE dBul/m dEuW dE fm dE dE CIn deg
1@ 49F4 000 4680 -27.20 74.00 43.09 33_E8 £.71 3Z.E8 FEALE R it
Z A 7390.000 48.70 -25.30 74.00 41.56 3635 3.44 3Z_65 PEALE i S
3@ 2843 000 E53.1% -z0.81 74.00 47 44 38 32 4_62 3Z.79 PEALK ESs =l
Note:

The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value

has no need to be reported.

Emission level (dBuV/m) = 20 log Emission level (uv/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Report Format Version: RF-15.247-2006-6-16-e

FCC ID: NLFGMEWLGRL-2

Page No.
Issued Date
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EFOATON LASE.

Report No.: FR710401

Temperature 25C Humidity 56%
_ o - 802.11b CH 1
Test Engineer Vic Hsiao Configurations
(FOXCONN-L51)
Horizontal
Level {dBulY/im} Date: 2007-01-16
107
FCC CLASS-B
3 FCC CLASS-B-AV
54 T
2
l]1l]l]I] 6100, 11200. 16300. 21400. 26500
Frequency (MHz)
Over Limit Beadintermna Cable Preamp Ant  Table
Fregq Lewvel Limit Line Lewvel Factor Loss Factor Remark Po= Pos=
MH=z dBEuW/m dBE ABu¥ m dBuir dB fm dB dE oI deg
1 4874 000 45,83 -F4. 11 74.00 46.47 33.08 .65 3E._3EF PELE D e
E TE3z.000 47,43 -F6. 57 7400 40.68 3598 3_.3F 32E_EL PELE S =k
3 9648000 E4.11 -12.8% 7T4.00 43,72 38 L8 4_ 54 32E.80 PELE i i
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EFOATON LASE.

Report No.: FR710401

Vertical

Level (dBuv/m})
107

Date: 2007-01-16

FCC CLASS-B

1 4 FCC CLASS-B-AV
54
3
l]1l]l]ll 6100, 16300. 26500
Frequency (MHz)
Ower Beadintenna Cable Ant  Table
Freg Lewel Limit Lewel Factor Loss Pos Pos
MH=z dBuV /m dE dE /m dE CI deg
At 4874 000 EE_T71 -21.29 23.09 Z.65 T —m=
E @A 4874 000 4E_59 -11.41 23.09 Z.65 i e
3 TERE_000 47,89 -z26.11 25_98 3.3E i S
4 9548 000 L5378 -z20.ZE 28 k8 4. 54 e el
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EFOATON LASE.

Report No.: FR710401

Temperature 25C Humidity 56%
_ o - 802.11b CH 6
Test Engineer Vic Hsiao Configurations
(FOXCONN-L51)
Horizontal
Level {dBu/mj) Date: 2007-01-16
107
FCC CLASS-B
o FCC CLASS-B-AV
54 f
2
8 1000 6100, 11200, 16300, 21400, 26500
Frequency (MHz)
Over Limit Peadintenna Cable Preanp int Table
Freq Level Limit Line Lewel Factor Loss Factor Bemark Pos Pos
MHz dBuV/m dBE dBul/m dBEul dE fm dE dE cIm deg
1 4376_ 000 EO_E1 -Z3.49 74_00 46.93 33.18 Z.69 3Z_30 PEALE H n it
z T311_000 4747 -zZ&.53 7400 40.53 35.14 3.38 3Z_5%9 PEALE P e
3 748 000 EL2.07 -Z1.93 7400 41.51 38.77 4_E8 3Z_80 PEALE HHHE i
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EFOATON LASE.

Report No.: FR710401

Vertical

Level (dBuVW/m}
107

54

W L T

Date: 2007-01-16

FCC CLASS-B

FCC CLASS-B-AV

b

Freqg

16300,
Frequency (MHz)

Beadintenna
Lawel Factor

Cable
Loss

4876 .
4876
7307,
748,

MH=

ooo
ooo
ooo
ooo

dEuY

48 71
38.45
4086
d4E 82

dE /m

33.18
33.18
36.14
38.77

W L3 M

dE

-E9
.E39
.38
. k9

Report Format Version: RF-15.247-2006-6-16-e
FCC ID: NLFGMEWLGRL-2

26500
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EFOATON LASE.

Report No.: FR710401

Temperature 25C Humidity 56%
_ o - 802.11b CH 11
Test Engineer Vic Hsiao Configurations
(FOXCONN-L51)
Horizontal
Level {dBuW/m) Date: 2007-01-16
107
FCC CLASS-B
3 FCC CLASS-B-AV
LT f
2
l]1l]l]l] 100, 11200. 16300. 21400, 26500
Frequency (MHz)
Over Limit Peadintenna Cable Preaup nt Table
Freq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MH=z dBuV/m dE dBu¥/m dBEuy dE /m dE dE cIm deg
1 4324 000 EO_Z0 -E3.80 74.00 45 &0 33.:z8 E.71 3z.E8 PEAK e gty e
Z 7386000 47.883 -E6.1Z Y4.00 40.72 3e6.3L& 3.44 3z.63 PEAE R g
3 D844 000 E2.831 -Z1.1% T4.00 4z 08 383_9E 4.62 3z2.72 PEAE ki — —He
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EFOATON LASE.

Report No.: FR710401

Vertical

Date: 2007-01-16

Level (dBuV/mj}
107

54

[ B B ol

FCC CLASS-B

FCC CLASS-B-AY

b

Freg

16300.
Frequency (MHz)

Feadintenna
Lewel Factor

Cabhle

Loss

MHz

4924000
4924000
7386.000
2545.000

dE /m

33.:28
33.28
36.35
35.92

dE

£2.71
Y
3.44
4_62

Report Format Version: RF-15.247-2006-6-16-e
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26500
Ant  Table
Pos Pos
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177 of 98
: Jan. 18, 2007



EFOATON LASE.

Report No.: FR710401

Temperature 25C Humidity 56%
_ o - 802.11g CH 1
Test Engineer Vic Hsiao Configurations
(FOXCONN-L51)
Horizontal
Level {(dBuVW/m) Date: 2007-01-16
107
FCC CLASS-B
54 3 FCC CLASS-B-AY
2
1
4 1000 6100, 11200. 16300, 21400, 26500
Frequency (MHz)
Over Limit Peadintenna Cable Preamp Ant Table
Freq Lewel Limit Line Lewel Factor Loss Factor Remark Pas Pos=
MH=z dBul/m dBE dBEuV,/m dBul dE /m dB dE CcIn deg
1 4524 000 44 95 -zZ9.05 74.00 41_53 33.09 Z.65F 3E.3E PEALE ety e g
Z Tz40.000 47 9z -Z&.08 74.00 4118 35,98 3.3 3E.E7 PEALE e T
3 SEEE. 000 EBE.81 -Z1.1% 74.00 47 49 38353 4_ 54 3IE.80 PELE e ==
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EFOATON LASE.

Report No.: FR710401

Vertical
Level (dBuV/m)
107

Date: 2007-01-16

FCC CLASS-B

3 FCC CLASS-B-AV
54 )
1
’ 1000 6100, 11200. 16300, 21400, 26500
Frequency (MHz)

Over Limit Peadintenna Cable Preamp Ant  Tabkle
Freq Lewel Limit Line Lewel Factor Loss Factor Benark Pao=s Fos
MHz dBuV,/m dE dBuV/m dBEulr dE /m dE dE CIm deg
1 4228 000 45 95 -F2_05 74,00 4F_ 53 323.09 Z_65 3Z.3Z PELE o S
Z 7Z40_ 000 48.54 -FL_ 46 74,00 41.80 32598 3.3F 32.57 PELE o i
o] Qg5Z_ 000 E3.71 -EOOES 74,00 4338 3858 4_E4 3Z.80 PELE i =i

Report Format Version: RF-15.247-2006-6-16-e Page No. + 79 of 98

FCC ID: NLFGMEWLGRL-2 Issued Date  : Jan. 18, 2007



EFOATON LASE.

Report No.: FR710401

Temperature 25C Humidity 56%
_ o - 802.11gCH 6
Test Engineer Vic Hsiao Configurations
(FOXCONN-L51)
Horizontal
Leuvel {(dBuW/m) Date: 2007-01-16
107
FCC CLASS-B
2 FCC CLASS-B-AV
54 5
1
I 1000 6100. 11200. 16300. 21400, 26500
Frequency (MHz)
Owver Limift Beadinternna Cable Preamp int Tahle
Freq Lewel Limit Line Lewel Factor Loss Factor Bemark Pos Pos
MH=z dBuV,/m dE dBu¥/m dBEul dE /m dE dB om degy
1 4574 000 44.94 -Z2.0&6 74.00 41.37 33.18 Z.69 3Z_.30 PEAK T S
E 7307.000 4795 -Ze.05 74, 00 41.01 36.14 3.38 3Z.59 PEAK e i)
3 9745.000 EZ.44 -Z1.56 74,00 41.83 38.77 4_E53 3Z.80 PEAK Gidi e S
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EFOATON LASE.

Report No.: FR710401

Vertical

Level (dBuW/m)
107

Date: 2007-01-16

FCC CLASS-B

FCC CLASS-B-AY

54 - 3
1
i 1000 6100, 11200. 16300. 21400, 26500
Frequency (MHz)

Oyer Limit RPeadintenna Cable Preamp nt Table
Freq Lewel Limit Line Lewel Factor Loszs Factor Bemark Pos Pos
MH=z dBul/m dB dBuV/m dBuly dE /m dB dE cIm deg
1 4874 000 d46.63 -27.37 74.00 43 .08 33.18 £.6%3 3Z.30 Peak s S
Z 7311.000 45.08 -25.94 74,00 41.13 36.14 3.38 3Z.5% PEAK T T
3 2744 000 EE.8F -21.18 74.00 4. 20 38.73 4.5 3Z.80 PEAK A= =R

Report Format Version: RF-15.247-2006-6-16-e Page No. - 81 of 98

FCC ID: NLFGMEWLGRL-2 Issued Date  : Jan. 18, 2007



EFOATON LASE.

Report No.: FR710401

Temperature 25C Humidity 56%
_ o - 802.11g CH 11
Test Engineer Vic Hsiao Configurations
(FOXCONN-L51)
Horizontal
Level (dBuW./m) Date: 2007-01-16
107
FCC CLASS-B
3 FCC CLASS-B-AY
54 3
1
0 1000 6100, 11200. 16300. 21400, 26500
Frequency (MHz)
Over Limit RPeadintenna Cable Preamp Ant Tahle
Freq Lewel Limit Line Lewel Factor Loss Factor Remark Paos Pos
MH=z dBEul/m dB dBuW,/m dBuly dE /m dB dE cIm deg
1 4922 000 4E5.81 -22.1% <74.00 42.11 33.Z8 2.71 3E.28 PEAE e S
z 7386 000 48.07 -25.93 74.00 40.91 35.35 3.44 3Z_63 PEAE o =Ee
3 9544 000 EZ.67 -Z1.33 74.00 41.92 38.92 4_ 62 3E.79 PEALE it =i
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EFOATON LASE.

Report No.: FR710401

Vertical

Date: 2007-01-16

Level (dBuVim)
107

FCC CLASS-B

FCC CLASS-B-AY

54 3
1 2
0
1000 6100, 11200. 16300, 21400, 26500
Frequency (MHz)
Over Limit Readintenna Cable Preamp hnt Table
Freg Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MH= dBuWV/m dE dBuV,/m dEuy dE dE dE CIn deg
1 4974 000 d46.41 -E7.53 74_.00 4. 70 33.28 .71 3Z.28 PELE T et
Z 738z.000 47.64 -F&. 3236 7400 40.52 36,31 3.44 3Z2.E63 PELE -—= -—-
3 9244 000 EZ.42 -F1.E83 7400 41_ g7 38.9E 4.62 3Z.79 PELE T s
Nofte:

The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value

has no need to be reported.

Emission level (dBuV/m) = 20 log Emission level (uv/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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